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Choosing Genuine AMF 82-70 replacement parts is choosing certainty over 
uncertainty.

• You can be certain we manufacture 82-70 parts to original OEM quality
	 – Genuine AMF parts are always compatible and always durable.

• You can be certain we have every 82-70 part you might need
	 – And that we’ll have the part every time.

• You can be certain we’ll fill your order – With a fill rate of 98%, we’re the 
industry leader.

• With our 100% money back guarantee, you can be certain of satisfaction
	 – We stand behind our parts – and you.

WHEN YOU BUY
GENUINE AMF 82-70

PARTS, YOU CAN

BE 100% CERTAIN
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back end Assembly parts

	 1	 088001120	 Treadweld Rh X-Ref 088001120
	 1A	 088001121	 Treadweld Lh X-Ref 088001121
	 2	 070001412	 Plow & Mat Assembly Sm Rh (Odd)
	 2A	 070002169	 Plow & Mat Assembly Sm Lh (Even)
	 3	 070005614	 Decal-Warning
	 4	 000027372	 Plow & Mat Assembly Rh (Odd)
	 4A	 000027368	 Plow & Mat Assembly Lh (Even)
	 5	 070007359	 Brkt-Support
	 6	 070001185	 Brace Obsolete
	 7	 000029068	 Rubber Mount
	 8	 070001195	 Pin Seating Rod.
	 9	 000027099	 Apron & Mat Assembly Rh (Odd)

ITEM	 PART NUMBER	 DESCRIPTIONITEM	 PART NUMBER	 DESCRIPTION

	 9A	 000027100	 Apron & Mat Assembly Lh (Even)
	 10	 070001184	 Strap
	 11	 809857205BG	 Screw-Hex 5/16-18 X 1 1/4 (Bag 10)
	 12	 844057002BG	 5/16-18 Stover Locknut (Bag 10)
	 13	 808849120BG	 Screw-Sofl 1/4-20 X 3/4 (Bag 10)
	 14	 844049002BG	 1/4-20 Lock Nut (Bag 10)
	 15	 808566160BG	 Screw-Sobt 3/8-24 X 1 (Bag 10)
	 16	 808858120BG	 Screw-Sofl 5/16-24 X 3/4 (Bag 10)
	 17	 809857125BG	 Screw-Hex 5/16-18 X 3/4 (Bag 10)
	 18	 948753102BG	 Washer-9/32 X 5/8 X 1/16 (Bag 10)
	 19	 809857165BG	 Screw-Hex 5/16-18 X 1 (Bag 10)
	 20	 808858240BG	 Screw-Sofl5/16-24 X 1 1/2 (Bag 10)

back end Assembly parts

back end control box

	 2	 070005361	 Cover-Control Box
	 3	 000025865	 Plunger Switch
	 4	 070005529	 Switch-Sweep Run
	 6	 817921080	 Screw Pnhd4-40 X 1/2 Sems OBS
	 7	 843121002	 Nut-Kep 4-40 Wash
	 8	 818227082BG	 Scr-Smrd+ 6-32X1/2 (Bag 10)    
	 9	 843127002BG	 Nut-Kep 6-32 Wash (Bag 10) 
	 10	 818627042BG	 Scr-Smrd= 6-32X1/4 (Bag 10)    
	 11	 070005530	 Switch-Sweep Reverse
	 12	 000026037	 Switch Toggle

ITEM	 PART NUMBER	 DESCRIPTIONITEM	 PART NUMBER	 DESCRIPTION

	 14	 818233122BG	 Scr-Smrd+ 8-32X3/4 (Bag 10)    
	 15	 843133002BG	 Nut-Kep 8-32 Wash (Bag 10)    
	 16	 070009821	 Circ Brkr-Spec (6 Terminals)
	 16A	 000025292	 Circ Break Am12 (4 Terminals)
	 17	 070009823	 Plate Adaptr & Screw
	 18	 000029012	 Dot Plug Button (OBS)
	 19	 724511006	 Tin-Nut-Spd.C814-832
	 20	 818233082BG	 Scr-Smrd+ 8-32X1/2 (Bag 10)   
	 22	 829905042	 Screw-Drpk 0 X 1/4 Ty U
	 23	 070007591	 Strap

back end control box
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bounce plate & roller Assemblies

	 1	 090005275	 Bounce Bd Assy R.H. (Odd)
	 1A	 090005276	 Bounce Bd Assy L.H. (Even)
	 2	 090005270	 Bounce Board Rh Front Phenolic (Odd)
	 2A	 090005271	 Bounce Board Lh Front Phenolic (Even)
	 3	 090005272	 Bounce Board Rh Rear Phenolic (Odd)
	 3A	 090005273	 Bounce Board Lh Rear Phenolic (Even)
	 4	 000029626	 Support-Angle
	 5	 000021224	 Dampener-Vibration
	 6	 000021914	 Channel
	 7	 000029898	 Bar-Reinforcing 40.5
	 8	 070007846	 Kit-Filler Plate Ff
	 8A	 808849160BG	 Screw-Sofl 1/4-20 X 1 (Bag 10)
	 8B	 070007847	 Fastner Rubber
	 9	 610704014	 Ball Idling Bracket Kit
	 9A	 809849325BG	 1/4-20 X 2 Cap Screw (Bag 10)
	 10	 809849205BG	 1/4-20 X 1 1/4 Machine Screw (Bag 10)
	 11	 809849165BG	 Screw-Hex 1/4-20 X 1 (Bag 10)
	 12	 809857205BG	 Screw-Hex 5/16-18 X 1 1/4 (Bag 10)
	 13	 000025622	 Strap-Bonding
	 14	 948753102BG	 Washer-9/32 X 5/8 X 1/16 (Bag 10)
	 15	 844049002BG	 1/4-20 Lock Nut (Bag 10)

ITEM	 PART NUMBER	 DESCRIPTIONITEM	 PART NUMBER	 DESCRIPTION

	 16	 844057002BG	 5/16-18 Stover Locknut (Bag 10)
	 17	 948761112BG	 5/16 Wrought Washer (Bag 10)
	 18	 070002034	 Roller Assembly-Rear
	 19	 B11430015000	 Pinsetter Motor Front Bearing 
	 20	 088500505	 Carpet Belt Black           
	 20A	 088500505BX 	 Carpet Belt In Box       
	 21	 000024576	 Roller Assembly-Front
	 22	 000024592	 Hinge Assembly
	 23	 000024579	 Roller-Hinge
	 24	 000024580	 Shaft-Hinge
	 25	 000024597	 Link Assembly
	 25A	 000024760	 Front Roller Link Assembly
	 26	 710501002	 Fittng-Almte 1612B
	 27	 000024582BG	 Pin-Roller (Bag 10)
	 28	 913411100BG	 Pin-Sprng .078  X 5/8 (Bag 10)
	 29	 000024578	 Roller Body-Front
	 30	 000025662BG	 Screw-Nyloc (Bag 10)
	 31	 070002097	 Sheave-Carpet Drive
	 32	 806265160BG	 Screw-Stsq 3/8-16 X 1 Cp (Bag 10)
	 33	 612070014	 Rear Roll Repair Kit

bounce plate & roller Assemblies

Features:
• Made of brass
• Grease fitting

Product Code	 000024597

LINK ASSEMBLY

PLASTIC LINK

Features:
• Lubrication free
• Extends service life of other parts in front roller

Product Code	 000024760

carpet belts

BLACK CARPET BELT

It’s the expert carpet belt for your pinspotters. As the 
standard carpet belt on all our new pinspotters, the 
new Black Belt is very consistent.  With a tight inside 
dimension tolerance, the Black Belt maintains flexible 
contact over the pit carpet rollers for a longer period of 
time, which eliminates ball idling issues. Even with today’s 
aggressive lane oils, the Black Belt stays soft and flexible 
without stretching. Field tested for four years, our Black 
Belt is easy to install, starts up easier, and resists lane 
oils. The Black Belt comes with a one year warranty.
Order part # 088 500 505BX

pumpkin carpet belt   

The Pumpkin is the standard of the industry. It has a 
mechanically and chemically stitched splice that resists 
de-lamination and curling. This belt provides longer life 
and superior oil resistance to mandrel built belts, and is 
preconditioned for easier installation, and reduced break-
in time. It also comes with a two-year warranty.
Order part # 090 006 124

AMF Carpet Belts have been the proven leaders for more than 50 years. All of our carpets resist lane oil penetration, resist stretching and resist fraying. We offer three high quality belts 
at three price points to meet every center’s budget.
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cushion, shock absorber & curtain support assemblies
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cushion, shock absorber & curtain support assemblies

	 1	 070002060	 Cushion Assembly Rh (Odd)
	 1A	 070002260	 Cushion Assembly Lh (Even)
	 2	 070002050	 Tube Weld Rh (Odd)
	 2A	 070002252	 Tube Weld Cushion Lh (Even)
	 3	 070011288	 Rod-Curtain
	 4	 000024534	 Ear, Hanger Cushion
	 5	 070001432	 Pad
	 6	 000028529	 Urethane-Plus Rivet
	 6A	 000028529	 Urethane-”Plus” Rivet  
	 7	 000024801BG	 Washer (Bag 10)
	 8	 000024796	 Wood Plank-Cushion Rh (Odd)
	 8A	 000024795	 Wood Plank-Cushion Lh (Even)
	 9	 000022770	 Pad Cush Spnge Rubbr
	 10	 000024807	 Cushion-Rubber Rh (Odd)
	 10A	 000024808	 Cushion-Rubber Lh (Even)
	 11	 090005230	 Cushion Cover Reinforced
	 12	 000026450	 Pin Curtain 
	 12A	 000026450	 Standard Pin Curtain
	 13	 070005610	 Link
	 14	 070001422	 Bolt-U
	 15	 070001421	 Strap
	 16	 945091242	 Washer-1 X1 1/2
	 17	 913437240BG	 Pin-Sprng .187 X 1 1/2 (Bag 10)
	 18	 808865320BG	 Screw-Sofl 3/8-16 X 2 (Bag 10)
	 19	 951164002BG	 Washer-Lk-Split 3/8 (Bag 10)
	 20	 839665002BG	 Nut-Flx 3/8-16 (Bag 10)
	 21	 808865400BG	 Scr-Sofl3/8-16X2 1/2 (Bag 10) 

ITEM	 PART NUMBER	 DESCRIPTIONITEM	 PART NUMBER	 DESCRIPTION

	 22	 809857125BG	 Screw-Hex 5/16-18 X 3/4 (Bag 10)
	 23	 844057002BG	 5/16-18 Stover Locknut (Bag 10)
	 24	 000022824	 Cushion Shock Assembly
	 25	 000022823	 Shock Absorber
	 26	 000022288	 Spring Cushion
	 27	 000022286	 Collar-Strut Cushion
	 28	 810250200BG	 Screw-Soc 1/4-28 X 1 1/4 (Bag 10)
	 29	 951148002BG	 1/4 In Split Lockwasher Med Pltd (Bag 10)
	 30	 000022287	 Washer Spring Seat
	 31	 070007360	 Brkt-Support Weld
	 32	 070001396	 Pin-Curtain Latch
	 33	 070001389	 Spring-Curtain Latch
	 34	 913431160BG	 Pin-Sprng .156 X 1 (Bag 10)
	 35	 070004738	 Guard
	 36	 809849125	 Screw-Hex 1/4-20 X 3/4
	 37	 844049002BG	 1/4-20 Lock Nut (Bag 10)
	 38	 809857205BG	 Screw-Hex 5/16-18 X 1 1/4 (Bag 10)
	 39	 963600002BG	 Washer-X 1/4 9000-16 (Bag 10)
	 40	 948975172BG	 1/2 Uss Wrought Washer Type A (Bag 10)
	 41	 000022821	 Pin
	 42	 000022822	 Sleeve
	 43	 809857165BG	 Screw-Hex 5/16-18 X 1 (Bag 10)
	 44	 721502005	 Bshng-Rubr Monro Shk
	 46	 070011840	 Velcro Cushion Cover
	 47	 070011841	 Velcro Loop Cushion Rh (Odd)
	 47A	 070011842	 Velcro Loop Cushion Lh (Even)

Note: Spring is top on Monroe Shock, Bottom on Gabriel Shock. Gabriel Shock is no longer available.

cushion, shock absorber & curtain support assemblies

Features:
• The best belt for heavy lane oil conditions, oil resistant 
• Traditional Gates Rubber belt strength
• Cogged V-Guide improves tracking , flexibility, and service life
• Works with all PBL and Kicker “Shallow-Narrow” lifts
• Easy to clean - just use a damp rag with diluted lane cleaner
• Superior materials and engineering throughout

Product Code	 088001233

GRIPPER BALL LIFT BELT
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kickback Assembly / side opposite ball exit
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kickback Assembly

	 1	 070011006	 Door Weld  Rh (Odd)
	 1A	 070011642	 Rh Urth Ball Door Ring (Odd)
	 2	 070011005	 Door Weld Lh (Even)
	 2A	 070011641	 Lh Urth Ball Door Rng (Even)
	 3	 000024668	 Track Supt Brkt
	 4	 808557120     	 Scr-Sofl 5/16-18X3/4      
	 5	 844057002BG      	 Nut Stvr Lk-5/16-18 (Bag 10)   
	 6	 000029672	 Brkt Bearing Assembly Rh (Odd, 10 Side)
	 6A	 000022249	 Brkt Assembly-Lh (Even, 7 Side)
	 7	 000022924BG    	 Support (Bag 10)        
	 8	 900112203BG    	 Brg Sl.753X1x 1 1/4-Brnz (Bag 5)
	 9	 710501009	 Fittng-Almte 3006
	 10	 000021204	 Spring
	 11	 070001450	 Pit Supt Brkt-Bds
	 12	 809865205BG       	 Scr-Hx 3/8-16X1 1/4 (Bag 10)  
	 13	 839665002BG   	 Nut-Flx 3/8-16 (Bag 10)   
	 14	 000022878	 Angle
	 15	 809857125BG            	Scr-Hx 5/16-18X3/4 (Bag 10)   
	 16	 000027642	 Washer
	 17	 000027641	 Bearing Th .752 X 2.75 X .062
	 18	 919005800BG           	 Ring-Ret. 5100-75 (Bag 10)    
	 19	 000024890	 Jackscrew
	 20	 000022788	 Box-Support
	 21	 000022300	 Shield
	 22	 000022794	 Block Support Rh (Odd)
		  090004129	 Kickplate Weldment Lh/Lhm (Even)
		  090004126	 Kickplate Weldment Rh/Rhm (Odd)
	 22A	 000022795	 Block Support Lh (7 Side)

ITEM	 PART NUMBER	 DESCRIPTIONITEM	 PART NUMBER	 DESCRIPTION

	 23	 809865645BG	 Scr-Hx 3/8-16X4 (Bag 10)      
	 24	 840065002BG	 Nut-Flx-Tn 3/8-16 (Bag 10)    
	 25	 610902026	 Kickback Bracket Repair Kit
	 26	 030008660	 Panel-Kickback
	 27	 937000000BG	 Rivet Drive 1/4X11/32 (Bag 10) 
	 28	 070011286	 Bushing-Curtain Rod
	 29	 808549160BG             Scr-Sobt 1/4-20X1 (Bag 10)     
	 30	 844049002BG	 Nut-Stvr-Lk 1/4-20 (Bag 10)      
	 31	 070006639	 Washer-C
	 32	 070007722	 Jackscrew 1/2-20 X 3
	 33	 000024624	 Segment-Rear Rh
	 33A	 000024623	 Segment-Rear Lh
	 34	 000024625	 Segment-Front Rh
	 34A	 000024626	 Segment Front Lh
	 35	 808857160BG	 Scr-Sofl 5/16-18X1 (Bag 10)   
	 36	 000022926	 Retainer Support
	 37	 844058002BG	 Nut-Stvr-Lk 5/16-24 (Bag 10)  
	 38	 810258100BG        	 Screw 5/16 - 24 X 5/8 (Bag 10)
	 39	 000025207	 Screw-Jack-Insrt-Long
	 40	 000028362BG	 Bumper-Urethane (Bag 10)       
	 41	 000024641	 Stop Bumper
	 42	 000022796	 Cushion Block-Urethane-Rh (10 Side)
	 42A	 000022797	 Cushion Block-Urethane-Lh (7 Side)
	 43	 070004602	 Ball Lift Bracket

	      For Reference
		  090004129	 Kickplate Weldment Lh/Lhm (Even)
		  090004126	 Kickplate Weldment Rh/Rhm (Odd)

kickback Assembly
	 1	 000024508	 Pin Eject Assembly Rh (Odd)
	 1A	 000024507	 Pin Eject Assembly Lh (Even)
	 2	 000024511	 Brkt Assembly-Rh (Odd)
	 2A	 000024510	 Brkt Assembly-Lh (Even)
	 3	 000025803	 Roller-Pin Ejec Assembly
	 4	 000025804	 Shaft-Pin Ejec Assembly
	 5	 000024513	 Spring-Rh (Odd)
	 5A	 000022288       	 Spring-Lh
	 6	 919005400BG            	 Ring-Ret. 5100-43 (Bag 10)    
	 7	 963600002BG	 Wshr-X 1/4 9000-16 (Bag 10)     
	 8	 000029317	 Stop-Pin
	 9	 000024515	 Bearing Sl .44 X .56 X 3/4
	 10	 000024516	 Bearing Sl .44 X .56 X 3/8
	 11	 000028334BG	 Pin Ejector Washer (Bag 10)    
	 12	 809857165BG	 Scr-Hx 5/16-18X1 (Bag 10) 
	 13	 000023821	 Side Clip Weld
	 14	 839665002BG          	 Nut-Flx 3/8-16 (Bag 10)   
	 15	 951164002BG    	 Wshr-Lk-Split 3/8 (Bag 10)  
	 16	 948767132BG  	 Washer Sae Flat (Bag 10)      
	 17	 000023465	 Support Wldmnt-Lh Mach Rh Side (Odd)
	 17A	 000023464	 Support Wldmnt-Rh Mach Lh Side (Even)
	 18	 000022924BG          	 Support (Bag 10)                
	 19	 000027645	 Brkt.Supt.Assembly Lh (Odd, 7 Side)
	 19A	 000027646	 Brkt.Supt.Assembly Rh (Even, 10 Side)
	 20	 610902026	 Kickback Bracket Repair Kit
	 21	 000027642	 Washer
	 22	 000027641	 Bearing Th .752 X 2.75 X .062
	 23	 919005800BG   	 Ring-Ret. 5100-75 (Bag 10)    
	 24	 900112203BG	 Brg Sl.753X1x 1 1/4-Brnz (Bag 5)
	 25	 710501009	 Fittng-Almte 3006
	 26	 000022788	 Box-Support

ITEM	 PART NUMBER	 DESCRIPTIONITEM	 PART NUMBER	 DESCRIPTION

	 27	 000022300	 Shield
	 28	 000022795	 Block Support Lh (7 Side)
	 28A	 000022794	 Block Support Rh (10 Side)
	 28B	 000022796	 Cushion Block-Urethane Rh (10 Side)
	 28C	 000022797	 Cushion Block-Urethane Lh (7 Side)
	 29	 809865165BG	 Screw 3/8-16X1 (Bag 10)        
	 30	 809865645BG	 Scr-Hx 3/8-16X4 (Bag 10)      
	 31	 000021204	 Spring
	 32	 000023431	 Clip Bottom Rh (Odd)
	 32A	 000023432	 Clip Bottom Lh (Even)
	 33	 000023468	 Bracket
	 34	 809849125	 Screw-Hex 1/4-20 X 3/4
	 35	 844049002BG	 Nut-Stvr-Lk 1/4-20 Bag(10)    
	 36	 000024890	 Jackscrew
	 37	 000023467	 Bearing Fl .314 X .434 X .310
	 38	 844057002BG	 Nut Stvr Lk-5/16-18 (Bag 10) 
	 39	 070002027	 Panel
	 40	 937000000BG	 Rivet Drive 1/4X11/32 (Bag 10) 
	 41	 000022878	 Angle
	 42	 809857125BG	 Scr-Hx 5/16-18X3/4 (Bag 10)   		
	 43	 070001451	 Pit Supt Brkt-Obds		
	 44	 844074002BG	 Nut-Stvr-Lk 1/2-20 (Bag 10) 		
	 45	 941072200BG	 Wshr-1/2X1-1/4X.083 (Bag 10) 	
	 46	 000029015	 Stud-Pivot		
	 47	 000026464	 Bracket-Back End		
	 48	 709007037	 Blt-Taper 3/8X2 1/4	  	
 	 49	 937710005	 Aluminum Drive Rivet
	 50	 844058002BG	 Nut-Stvr-Lk 5/16-24 (Bag 10)   
	      For Reference 
		  090004127	 Kickplate Weldment Lh/Rhm (Odd)	
		  090004128	 Kickplate Weldment Rh/Lhm (Even)

kickback Assembly / side opposite ball exit
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motor bracket Assembly

ITEM	 PART NUMBER	 DESCRIPTIONITEM	 PART NUMBER	 DESCRIPTION

*	 Remove N.O. contact before mounting     **  Use as required to obtain a gap of .79 in (2.39mm.) between item 7 & item 3
***	 RECEPTACLE HOUSING 000025590 & (2) #8-32 x 3/8 flat head machine screws to be used with Westinghouse motors only
****	See page 103 for exchange and repair program

Product Code	 610309046

SOLID STATE SWITCH FOR BACK END MOTORS

785502258 	 110-220V/50HZ
785502259 	 110V/60HZ

new national motor b.e. motor replacement

Reversible rotation. Our proven Franklin motor, adapted 
to fit your National gearbox.

lubricant for GEARBOXeS

715021706
Oil 82-90 Mtr*12Qts To A Case*

715021706
Lube Oil 600W 12 Qts.

	 1	 070002084	 Brkt-Motor Rh Front (Odd)
	 1A	 070002214	 Brkt-Motor Lh Front (Even)
	 2	 070002074	 Brkt-Motor Rh Rear (Odd)
	 2A	 070002212	 Brkt-Motor Lh Rear (Even)
	 3	 000029624	 Brkt Shock Mech
	 4*	 000026043	 Switch-Micro
	 5	 000022296BG	 Insulator-Switch (Bag 10)
	 6	 000022828	 Brkt-Shock Swch Mech
	 7	 000023621	 Lever Cush Assembly-Swtch
	 8	 000023625	 Bumper-Sponge Rubber
	 9	 000021431	 Spring
	 10	 000022821	 Pin
	 11	 963600002BG	 Washer-X 1/4 9000-16 (Bag 10)
	 12**	 000028036	 Shim-Micro Switch
	 13	 000021992BG	 Bumper-Grommet #2250 Bag(10)  
	 14	 724501072	 Tin-Clip-Cbl.C 4506S
	 15	 070011250	 Bracket-Switch
	 16	 809849125	 Screw-Hex 1/4-20 X 3/4
	 17	 844049002BG	 1/4-20 Lock Nut (Bag 10)
	 18	 818227202BG	 Screw-Smrd 6-32 X 1 1/4 (Bag 10)
	 19	 839527002BG	 6-32 Flex Nut (Bag 10)
	 20	 070002004	 Arm Assembly Rh Belt Tight (Odd)
	 20A	 070002216	 Arm Assembly Lh Mach (Even)
	 21	 070002007	 Pulley Assembly Belt
	 22	 070002094	 Pulley-Belt Tightner
	 23	 900208161BG	 Bearing Fl .503 X .875 X 1 (Bag 5)
	 24	 900108141	 Bearing Sl .503 X 7/8
	 25	 913437160BG	 Pin-Sprng .187  X 1 (Bag 10)

	 26	 070002012	 Pivot Shaft 
	 27	 807357080BG	 Screw-Stso5/16-18 X 1/2 (Bag 10)
	 28	 070002010	 Pan-Drip
	 29	 000023758BG	 Gskt-Washer 3/8Id X 7/8Od (Bag 10)
	 30	 000022172	 Sheave-Back End Drive
	 31	 000023673	 Sheave
	 31A	 000024598	 Adj Speed Sheave
	 32	 807358060BG	 Screw-Stso5/16-24 X 3/8 (Bag 10)
	 33	 809857205BG	 Screw-Hex 5/16-18 X 1 1/4 (Bag 10)
	 34	 844057002BG	 5/16-18 Stover Locknut (Bag 10)
	 35	 809857125BG	 Screw-Hex 5/16-18 X 3/4 (Bag 10)
	 36***	 070001284	 Receptacle Assembly
	 37	 000025590	 Receptacle Housing
	 38	 000025906	 Receptacle-Male 
	 39	 823126062BG	 Screw-Tap-Rd 6 X 3/8 Tya (Bag 10)
	 40	 760015038	 Term-Amp 41473 
	 43****	 620704043	 Be Rh Motor Gearbox 60 Hz     
	 43A****	 620704042	 Be Lh Motor Gearbox 60 Hz     
	 48	 530706212	 Motor & Rec 50Hz Rh Be        
	 48A	 070006211	 Motor Westinghouse Lh 230/50Hz (OBS)
	 49	 070004267	 Shaft-Stub
	 51	 000021443	 Spring Post
	 52	 809857565	 Screw-Hex 5/16-18 X 3 1/2
	 53	 000029601	 Spring
	
	 Not Shown	610007010	 Ge & Wh Motor- Gearbox Manual (OBS)

pin elevator Assembly

	 1	 000020855	 Ring Weldment
	 2	 070001207	 Wheel Guard - (OBS)
	 3	 830358002	 Nut-An 5/16-24 Cd
	 4	 938523030BG	 Rvt-Pop1/8X.126-.187 (Bag 10)  
	 5	 070006098	 Rail-Rh Mach.Bk.End (Odd)
	 5A	 070006099	 Rail Lh Mach.Bk.End (Even)
	 6	 000025331	 Brkt-Pin Hold Rh (Odd)
	 6A	 000025330	 Brkt-Pin Hold Lh (Even)
	 7	 938537060BG	 Rvt-Pop Dmed3/16 Dia (Bag 10) 
	 8	 809858085BG	 Scr-Hx 5/16-24X1/2 (Bag 10)  
	 9	 000021211	 Roller Bearing
	 10	 000021210	 Plate-Roller
	 11	 844074002BG	 Nut-Stvr-Lk 1/2-20 (Bag 10) 
	 12	 809858125BG	 Scr-Hx 5/16-24X3/4 (Bag 10)   
	 13	 000029068	 Rubber Mount
	 14	 834557002BG	 Nut Hex 5/16-18 Bag(10)       
	 15	 948761112BG	 Washer 11/32X11/16X1/16 (Bag 10)
	 16	 070001415	 Bracket-Wheel
	 17	 000021992BG	 Bumper-Grommet #2250 (Bag 10)  
	 18	 809849125	 Screw-Hex 1/4-20 X 3/4
	 19	 844049002BG	 Nut-Stvr-Lk 1/4-20 (Bag 10)  
	 20	 070007357	 Channel Suprt Weld
	 21	 070006045	 Post-Dist.Supt.Assembly
	 22	 070006044	 Nut-Spring Post
	 23	 070006043	 Spacer-Clamp
	 24	 090005256	 Rod-End-Distributor Support

ITEM	 PART NUMBER	 DESCRIPTIONITEM	 PART NUMBER	 DESCRIPTION

	 25	 070006047	 Tube-Safety Link
	 26	 809865725BG	 Scr-Hx 3/8-16X4 1/2 (Bag 10)   
	 27	 913437280BG	 Pin Sprng 187 X 1 3/4 (Bag 10) 
	 28	 831566002BG	 Nut-Hex 3/8-24 (Bag 10)        
	 29	 948767132BG	 Washer Sae Flat (Bag 10)      
	 30	 000029201	 Oiler Body
	 30A	 715021006	 Ring Tube & Roller Lube	
	 31	 000029202	 Spring Wick
	 32	 000029203	 Wick Pin
	 33	 809857165BG	 Scr-Hx 5/16-18X1 (Bag 10)     
	 34	 844057002BG	 Nut Stvr Lk-5/16-18 (Bag 10)   
	 35	 801149897	 1/4-20 X 3/4 Carriage Bolt
	 36	 844049002BG	 Nut-Stvr-Lk 1/4-20 (Bag 10)    
	 37	 070002005	 Belt-Drive Pin Elevt
	 38	 809857405BG	 Scr-Hx 5/16-18X2 1/2 (Bag 10)  
	 39	 070008449	 Spacer-Dist.Support
	 40	 700107170	 Adhsve-Lkte 609
	 41	 070001129	 Wheel Assembly Rh (OBS)
	 42	 530702106	 Wheel Assembly Lh-Used (OBS)
	 43	 000026032	 Spring
	 44	 070006030	 Spring-Safety Link
	 45	 070006143	 Spacer
	 46	 000022219	 Pin Elev Guard Assembly
	 47	 000022222	 Brkt-Mtg-Pin Elv Grd
	 48	 801239160	 Blt-Cr 10-24 X 1 Wo
	 49	 843139002BG	 Kep Nut 10-24  (Bag 10)       

pin elevator Assembly



5756

82-70 rear roller repair kit

82-70 rear roller repair kit

Includes:
• Stub shaft
• Ball bearing for stub shaft end
• New ball bearing for opposite end (#000024590)
• 3/16” x 1” steel roll pin
• 0.185” drill bit

Product Code	 612070014

special tools - pit & Cushion

784003000	 Rivet Installation/Handle Tool
792502002	 Carpet Flat Tool
792018020	 Magnetic Pick-Up Tool
792501001	 Carpet Removal Pin
792505005	 Spring Puller

velcro cushion cover

•	 Reinforced “carpet belt” type material with a low friction “brushed” surface exposed for 
ball contact.

• Two strips of male “hook” Velcro are double stitched to the material with high strength, 
heavy polyester cord.

• Female “looped” Velcro is die cut to fit exactly like any other cushion cover.
	 It is held in place with 16 rivets.

• Once installed, all rivet heads are protected from any ball contact. This means:
	 • NO rivet head wear
	 • NO balls sticking to rivet heads
	 • NO marking from rivet heads
	 • NO more rivet problems

•	 Outside material is simply pressed on.
	 Each time the ball hits the cushion, the material is pressed on that much harder.

• When it is time to change the cover, simply peel it off and stick on a new cover.

• Eliminates down time and cushion maintenance resulting from installing new rivets and 
pads every time a cushion cover is worn out.

• Outside cover with stitched on Velcro is universal.

•	 Presents a truly smooth, flat, non-marking surface for the ball to contact with no rivet 
heads exposed.

velcro cushion cover

Cover material with stiched male “hook” velcro (first 
time installation requires Velcro purchase)

Product Code	 070011840

Mounting die cut female “loop” velcro for RH cushion  
(Odd machine)

Product Code	 070011841

Mounting die cut female “loop” velcro for LH cushion 
(Even machine)

Product Code	 070011842
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yoke & spotting cup Assembly - CONTINUED
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yoke & spotting cup Assembly

• Quick, temporary repair of broken yoke assembly
• Requires drilling

Product Code	 610704011

YOKE REPAIR KIT

•	The “can’t live without” tool for respotting pins and clearing deadwood from the back.
• Always drop the sweep and turn off the machine before handing pins on the deck.

Product Code	 B158100

PIN FORK

	 1	 070002623	 Yoke & Bearing Assy
	 2	 070002683	 Yoke
	 3	 190001490	 Bearing Bl .8750 X 1.875 X .5
	 4	 070002663	 Leg Assembly-Front Rh
	 5	 070002667	 Leg-Front-Table
	 6	 907000600BG	 Key-Hy Pro 706 (Bag 10)
	 7	 070002698	 Bearing Sr .625 X 1.562 X 7/8
	 8	 919000700BG	 Retaining Ring (Bag 10)
	 9	 070002664	 Leg Assembly-Front Lh
	 10	 724517107	 Ring-Comp-Tinn .315
	 11	 806265240BG	 Screw-Stsq 3/8-16 X 1 1/2 (Bag 10)
	 12	 835565002	 3/8 X 16 Hex Nut - Thin
	 13	 070002665	 Leg Assembly-Rear With Bushings
	 15	 000023114BG        	 Brg Fl.628X.8155X.06 (Bag 10)  
	 16	 070002808	 Spotting Cup Assembly
	 17	 070002809	 Spotting Cup
	 17A	 070011814	 Spotting Cup Lexan
	 18	 088005505        	 Stick N Slick Cup Liner       
	 18A	 090002024	 Liner-Black
	 19*	 070002798	 Retainer-Spoting Cup (OBS)     
	 20	 070002787BG	 Blt-U-Spotting Cup (Bag 2)
	 22	 810249200BG	 Screw-Soc 1/4-20 X 1 1/4 (Bag 10)
	 23	 844049002BG	 1/4-20 Lock Nut (Bag 10)
	 24	 844057002BG	 5/16-18 Stover Locknut (Bag 10)
	 25	 948761112BG	 5/16 Wrought Washer (Bag 10)
	 26	 070002788	 Cap-Spotting Cup
	 27	 070002618	 Shaft-4 Yoke Assembly

ITEM	 PART NUMBER	 DESCRIPTIONITEM	 PART NUMBER	 DESCRIPTION

	 28	 070002617	 Shaft-3 Yoke Assembly
	 29	 070002616	 Shaft-2 Yoke Assembly
	 30	 070002615	 Shaft-1Yoke Assembly
	 31	 070002602	 Lever Inner Yoke
	 32	 070002603	 Lever Outer Yoke
	 33	 070002723BG	 Pin Actuator Shaft (Bag 10)
	 34	 701310036BG	 Bearing Th .315 X .75 X 1/16 (Bag 10)
	 35	 070002612	 Tie Link Asm	
	 36	 070002612	 Tie Link Asm	
	 37	 900205053BG	 Bearing Fl .315 X .44 X 5/16 (Bag 10)
	 38	 070002688	 Spring Rh (10 Side)	
	 39	 070002689	 Spring Lh (7 Side)	
	 40	 070002719	 Sleeve-Spring-Yoke	
	 41	 090004033	 Spring Retainer	
	 42	 809849165BG	 Screw-Hex 1/4-20 X 1 (Bag 10)	  
	 43	 070002609	 Pin Lever Rear Yoke	
	 44	 913437240BG	 Pin-Sprng .187 X 1 1/2 (Bag 10)	
	 45	 000025549	 Collar 7/8 X1 1/2 X 9/16	
	 46	 070002620	 Spacer Yoke Assembly	
	 47	 090005554	 Actuator Arm        
	 48	 809865365BG	 3/8-16 X 2-1/4 Hex Head Screw (Bag 10)
	 49	 809865245BG	 Screw-Hex 3/8-16 X 1 1/2 (Bag 10)	
	 50	 839665002BG	 Nut-Flx 3/8-16 (Bag 10)	
	 51	 070002701	 Pin Yoke Legs	
	 52	 070002573	 Spacer Leg Yoke	
	 53	 840381002BG	 Nut-Flx-Tk 5/8-11 (Bag 10)
	 54	 701330046	 Bearing .628X 1 1/16

yoke & spotting cup Assembly

*	  Not required on new spotting cup assemblies.
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